
Gateway Tower  One Memorial Drive  Suite 500  St. Louis, Missouri 63102  PHONE 314.436.5500  FAX 314.436.0723  cmtengr.com  Engineers and Consultants

Crawford, Murphy & Tilly Centered in Value

 

 

January 23, 2020 

 

Illinois Environmental Protection Agency 

Attn: Chris Nifong, Infrastructure Financial Assistance Section 

1021 North Grand Avenue East 

Springfield, IL 62794‐9276 

 

Re: Biosolids System Upgrade, City of Collinsville, IEPA Loan Project: L173963 

 

Dear Mr. Nifong, 

 

In August 2018, the Crawford, Murphy and Tilly, Inc. on behalf of the City of Collinsville submitted a 

Project Plan for Biosolids Handling System Upgrades.  Verification of receipt of the Plan was received 
[...]
develop as a result of the process improvements.   The frequency of occurrence of odors as well as the 
type of odors should decrease following the upgrade as compared with the existing treatment plant.  None 
of the construction activities are expected to produce dust at levels that will create a nuisance. 

D. Considerations Regarding Effects on Land 
Because all proposed improvements would be constructed on existing City property, the project should 
not  interfere with the expansion of the community.   No negative effect on the  land‐based ecosystems 
near  the  site  of  the  existing wastewater  treatment  facility  is  anticipated.    Sludge  disposal  from  the 
proposed facilities will be  impacted by the project but will continue to be in strict accordance with the 
state and federal sludge regulations.  The effect created by the disposal of sludge will be beneficial, and 
not detrimental. 

   



Biosolids Handling System Upgrade Project Plan 
City of Collinsville, Illinois 
 

CMT 19040118.00 
December 2018 (Revised January 2020) 

APPENDIX A 

POPULATION EQUIVALENT PROJECTIONS 



Biosolids Handling System Upgrade Project Plan

City of Collinsville, Illinois

Year Population % Change Year Population % Change Number Size (acres) Housing Density Number of Lots Population

1 1880 2,887                 1 1646 70% 1152 4033

2 1890 3,498                 21.2% 2 548 70% 384 1343

3 1900 4,021                 15.0% 3 868 70% 608 2127

4 1910 7,478                 86.0% 1910 729                    Total 3062 2143 7502

5 1920 9,753                 30.4% 1920 836                    14.7% Lot Size 1 acre

6 1930 9,235                 ‐5.3% 1930 602                    ‐28.0% Population 3.5 cap/lot

7 1940 9,767                 5.8% 1940 536                    ‐11.0%

8 1950 11,862               21.4% 1950 539                    0.6%

9 1960 14,217               19.9% 1960 675                    25.2%

10 1970 18,224               28.2% 1970 1,067                 58.1% 2038 Collinsville Population 30,414                    

11 1980 19,475               6.9% 1980 1,949                 82.7% 2038 Maryville Population 13,153                    

12 1990 22,446               15.3% 1990 2,576                 32.2% 2038 Sub FPAs 7,502                      

13 2000 24,707               10.1% 2000 4,651                 80.6% 2038 Design Value 51,069                    
14 2010 25,579               3.5% 2010 7,487                 61.0%

15 2013 25,065               ‐2.0% 2013 7,766                 3.7% 2013 ‐ 2017 Collinsville Population  24,811 ave of 2013 ‐2017

16 2014 24,890               ‐0.7% 2014 7,818                 0.7% 2013 ‐ 2017 Maryville Population  7,852 ave of 2013 ‐ 2017

17 2015 24,751               ‐0.6% 2015 7,888                 0.9% 2011 ‐ 2015 Sub FPAs 0

18 2016 24,647               ‐0.4% 2016 7,890                 0.0% 2013 ‐ 2017 Service Area Population 32,664

19 2017 24,703               0.2% 2017 7,900                 0.1% 2013‐2017 Average Daily Flow (ADF) 3,820,000 gal (DMR Data)

20 2020 26,725               8.2% 2020 8,707                 10.2% Per Capita Flow (ADF/Population) 117 gal/day/cap

21 2030 28,759               7.6% 2030 11,065               27.1%

22 2038 30,414               5.8% 2038 13,153               18.9%

23 2040 30,832               1.4% 2040 13,703               4.2%

24 2050 32,942               6.8% 2050 16,620               21.3%

Sub FPAs from Capacity Study for the Wastewater Treatment Plant  (Sept 2004)Collinsville City Limits Maryville City Limits

y = 0.1907x2 ‐ 568.9063x + 397,783.6200
R² = 0.9799

y = 1.3988x2 ‐ 5,429.3419x + 5,268,314.0151
R² = 0.9834

 ‐

 5,000

 10,000

 15,000

 20,000

 25,000

 30,000

 35,000

 40,000

 45,000

1850 1860 1870 1880 1890 1900 1910 1920 1930 1940 1950 1960 1970 1980 1990 2000 2010 2020 2030 2040 2050

P
o
p
u
la
ti
o
n

Year

Cities of Collinsville & Maryville
Service Area Population Trend

City of Collinsville Population

City of Maryville Population

CMT 19040118.00

January 2020

Appendix A

Page 1 of 1



Biosolids Handling System Upgrade Project Plan 
City of Collinsville, Illinois 
 

CMT 19040118.00 
December 2018 (Revised January 2020) 

APPENDIX B 

BIOSOLIDS FLOW AND LOADING 
CALCULATIONS   



Biosolids Handling System Upgrade Project Plan

City of Collinsville, Illinois

Client: City of Collinsville, IL

Plant: City of Collinsville WWTP

Biosolids Operating Parameters at Future Design Conditions

Wastewater Parameters

Flowrate

Design Average Flowrate (DAF), MGD 5.8 (2038 flow and loading projections)

Design Maximum Flowrate (DMF), MGD 9.95 (NPDES Permit)

Return Activated Sludge (RAS), MGD 2.5

Waste Activated Sludge (WAS), MGD 0.08

Primary Sludge (PS), MGD 0.026

Filter Backwash (FB), MGD 0.297

Influent Concentrations

CBOD, mg/L 191 (2038 flow and loading projections)

TSS, mg/l 210 (2038 flow and loading projections)

Primary Effluent Concentrations

CBOD, mg/L 112 (removal efficiency as calculated)

TSS, mg/l 77 (removal efficiency as calculated)

Secondary Effluent Concentrations

CBOD, mg/L 8

TSS, mg/l 11

Final Effluent Concentrations

CBOD, mg/L 2.3

TSS, mg/l 9

Filter Backwash Concentration

TSS, mg/l 39

Total Solids, % 3.0

SGps, Specific gravity of Primary Sludge 1.03 (table 5‐21, 5th Edition Metcalf & Eddy)

Sludge Yield

Sludge yield, lb VSS/lb BOD (15 d SRT, 20 deg C) 0.45 (figure 8.7a, 5th Edition Metcalf & Eddy)

Fraction of VSS/TSS, lb VSS/lb TSS 0.75 (assumed)

Primary Clarifier Removal Efficiency

a, BOD 0.018

b, BOD 0.020

Removal Efficiency, BOD 41% (equation. 5‐45, 5th Edition Metcalf & Eddy)

a, TSS 0.0075

b, TSS 0.0140

Removal Efficiency, TSS 64% (equation. 5‐45, 5th Edition Metcalf & Eddy)

Existing Process Component Information

Primary Clarifiers

Number of Units 3

Diameter, ft 65

Side Water Depth, ft 14

Surface Area each, sf 3318

Surface Area total, sf 9955

Volume each, gal 347540

Volume total, gal 1042619

Detention time, hr 4.3

CMT 19040118.00

January 2020

Appendix B

Page 1 of 2



Biosolids Handling System Upgrade Project Plan

City of Collinsville, Illinois

Calculations

1)  Mass Balance

2) Primary Effluent Flow (flow balance around Primary Clarifier)

Where:

Qpe =  Primary effluent flowrate, MGD

Q =  Influent flowrate to primary clarifier, MGD

Qw = Waste sludge flowrate from return sludge line, MGD

Qfb = Filter backwash flowrate, MGD

Qps = Primary sludge flowrate, MGD

Qpe = 6.2 MGD

3) Waste Activated Sludge Production (based on BOD loading)

Where:

Pw,tss = Net waste activated sludge produced, lb TSS/day

Qpe =  Primary effluent flowrate, MGD

Cpe,bod = Primary effluent BOD5 concentration, mg/l

SY,vss = Sludge yield, lb VSS/lb BOD

fvss,tss = VSS/TSS fraction, lb VSS/lb TSS

Pw,tss 3,447             lb TSS/day

5) Primary Sludge Production (mass balance around Primary Clarifier)

Where:

Pps,tss = Primary sludge produced, lb TSS/day

Q =  Influent flowrate to aeration tanks, MGD

Cinf,tss = Influent TSS concentration, mg/l

Qfb = Filter backwash flowrate, MGD

Cfb,tss = Filter backwash TSS concentration, mg/l

Pw,tss = Net waste activated sludge produced, lb TSS/day

Qpe =  Primary effluent flowrate, MGD

Cpe,tss = Primary effluent TSS concentration, mg/l

Pps,tss =  9,774             lb/day = 9,780               lb/day (rounded)

6) Primary Sludge Flowrate 

Where:

Qps = Primary sludge flowrate, MGD

Pps,tss = Net waste activated sludge produced, lb TSS/day

Cps = Primary sludge total solids concentration, mg/l

SGps = Specific Gravity of primary sludge

Qps = 0.038 MGD = 37,930             gpd

PRIMARY 
CLARIFIER

AERATION TANKS SECONDARY 
CLARIFIER

INFLUENT PRIMARY
EFFLUENT FINAL

EFFLUENT

WAS RAS

RAS + WAS

PRIMARY
SLUDGE

FILTERS

SECONDARY
EFFLUENT

FILTER BACKWASH

𝑄ா ൌ 𝑄  𝑄ௐ  𝑄ி െ 𝑄ௌ

𝑃ௐ,்ௌௌ ൌ ሺ𝑄ாൈ 𝐶ா,ைሻ ൈ
𝑆𝑌ௌௌ
𝑓ௌௌ,்ௌௌ

 

𝑃ௌ,்ௌௌ ൌ ሺ𝑄 ൈ 𝐶ூேி,்ௌௌ  𝑄ி ൈ 𝐶ி,்ௌௌ െ 𝑄ாൈ 𝐶ா ,்ௌௌ  ሻ  ൈ 8.34  𝑃ௐ ,்ௌௌ

𝑄ௌ ൌ
𝑃ௌ,்ௌௌ

8.34 ൈ 𝐶ௌ ൈ 10,000 ൈ 𝑆𝐺ௌ

CMT 19040118.00

January 2020

Appendix B

Page 2 of 2



Biosolids Handling System Upgrade Project Plan 
City of Collinsville, Illinois 
 

CMT 19040118.00 
December 2018 (Revised January 2020) 

APPENDIX C 

FIGURES   











 




































































































































PRIMARY
CLARIFIER

SLUDGE PIT

DEWATERING
EQUIPMENT

DEWATERING
EQUIPMENT

CONVEYANCE
SYSTEM

DISPOSAL

SOLIDS
TRANSFER

PUMPS

DEWATERING
FEED PUMPS

FILTRATE BACK TO
LIQUID PROCESS

SIDESTREAM
TREATMENT

PROCESS

ODOR
CONTROL
SYSTEM

TRUCK
LOADING

BAY

EXISTING PRIMARY CLARIFIER SLUDGE PIT (TO REMAIN)
3 UNITS
6" TELESCOPING VALVES
9,820 LB/DAY TSS REMOVED
39,100 GPD
3% SOLIDS CONCENTRATION
1.04 SPECIFIC GRAVITY

EXISTING SOLIDS TRANSFER PUMPS (TO REMAIN)
2 UNITS
10 HP EACH, VFDS

EXISTING BATCH TANKS (TO REMAIN)
2 UNITS
ABOVE GRADE
31 FEET DIAMETER, 14.5 FEET SIDE WATER DEPTH
10,940 CF (81,850 GAL) EACH
21,880 CF (163,700 GAL) TOTAL
1 MIXER @ 15 HP, EACH TANK

PROPOSED DEWATERING FEED PUMPS
2 - PROGRESSIVE CAVITY PUMPS
OPERATIONAL TIME: 12 HRS/DAY
55 GPM EACH
10 HP EACH, VFDS

PROPOSED DEWATERING EQUIPMENT
2 - SCREW PRESSES
3% INFLUENT SOLIDS CONCENTRATION
25% EFFLUENT SOLIDS CONCENTRATION
1.04 SPECIFIC GRAVITY
OPERATIONAL TIME: 12 HRS/DAY
INFLUENT FLOWRATE: 55 GPM EACH
INFLUENT LOADING RATE: 770 LB/HR EACH
5 HP EACH

PROPOSED DEWATERING EQUIPMENT CONVEYANCE SYSTEM
ENCLOSED SHAFTLESS SCREW CONVEYORS
LOADING RATE: 1.9 CY/HR (WET BASIS)
1 - HORIZONTAL INFLUENT CONVEYOR

40 FEET LENGTH, 2 HP
1 - INCLINED CONVEYOR

45 FEET LENGTH, 5 HP
1 - HORIZONTAL TRANSFER CONVEYOR

10 FEET LENGTH, 2 HP
1 - HORIZONTAL DISCHARGE CONVEYOR

40 FEET LENGTH, 5 HP, 4 DISCHARGE LOCATIONS

PROPOSED DEWATERING POLYMER SYSTEM
1 - LIQUID POLYMER SYSTEM
POLYMER RATE: 25 LB/DRY TON

PROPOSED BLDG & TRUCK LOADING BAY ODOR CONTROL SYSTEM
1 - ACTIVATED CARBON UNIT
FLOWRATE: 10,000 CFM

PROPOSED CHEMICAL FEED SYSTEM FOR SLUDGE ODOR CONTROL
1 - LIQUID CHEMICAL FEED UNIT
CHEMICAL FEED RATE: 82 LB/HR

PROPOSED SIDESTREAM TREATMENT PROCESS
1 - LIQUID PROCESS

PROPOSED TRUCK LOADING BAY
85 FEET LENGTH
25 FEET WIDE

SLUDGE DISPOSAL LOCATION
HAULING TO LANDFILL
1 - 53 FEET LONG SEMI TRACTOR TRAILER
17 TON/DAY NET AVE SLUDGE PRODUCTION (WET BASIS)

EXISTING STORAGE TANK (TO REMAIN)
ABOVE GRADE, GLASS-LINED
1 - 2,000,000 GALLON

112 FEET DIAMETER, 27 FEET SIDE WATER DEPTH
50 DAYS STORAGE CAPACITY

PROPOSED MIXING/AERATION SYSTEM FRO EXISTING STORAGE TANKS
1 - FINE BUBBLE DIFFUSER SYSTEM
2 - AERATION BLOWERS
1 - NOZZLE MIXING SYSTEM
1 - MIXING AIR COMPRESSOR

PROPOSED ODOR CONTROL SYSTEM FOR EXISTING TANKS & BLDGS
1 - ACTIVATED CARBON UNIT

BATCH
TANK

BATCH
TANK

2 MG
STORAGE

TANK

STORAGE TANK
MIXING/AERATION

SYSTEM

ODOR CONTROL
SYSTEM FOR EXISTING

TANKS & BLDGS
CHEMICAL

FEED
SYSTEM

DEWATERING
POLYMER
SYSTEM










 









































































































































N

E

A. INFLUENT CONTROL STRUCTURE
B. HEADWORKS
C. INFLUENT PUMP STATION
D. PRIMARY CLARIFIER
E. AERATION TANK
F. SECONDARY CLARIFIER
G. FILTER CONTROL STRUCTURE
H. FILTER BUILDING
I. BACKWASH TANK
J. EXCESS FLOW PUMP STATION
K. BAR SCREEN
L. EXCESS FLOW CLARIFIER
M. UV EXCESS FLOW CONTROL STRUCTURE
N. UV CONTROL STRUCTURE

O. UV SYSTEM
P. UV/POST AERATION CONTROL STRUCTURE
Q. CONTROL BUILDING
R. GARAGE
S. STORAGE BUILDING
T. SLUDGE TRANSFER PUMP BUILDING
U. SLUDGE STORAGE TANK - 1 MG
V. SLUDGE STORAGE TANK - 2 MG
W. SLUDGE MIXER PUMP BUILDING
X. SLUDGE STABILIZATION BATCH TANK
Y. ODOR CONTROL BUILDING
Z. LIME SILO
AA. SLUDGE TRUCK STATION

EXISTING STRUCTURE NOMENCLATURE

F

F

F

L
V

S

W

E

D

D

D

U

U

X

X

T

C

I

RR
Q

H

P O





A

B

E

E

E

E

E

E

G

JK

M

N

Y

Z

AA




22' WIDE ACCESS DRIVE

SCREW PRESS BUILDING
(50' X 50')

TRUCK LOADING BAY
(85' X 25')











 




































































































































PRIMARY
CLARIFIER

SLUDGE PIT

DEWATERING
EQUIPMENT

POST LIME
CONTACT
BLENDER

SOLIDS
TRANSFER

PUMPS

DEWATERING
FEED PUMPS

FILTRATE BACK TO
LIQUID PROCESS

SIDESTREAM
TREATMENT

PROCESS

DEWATERING
BUILDING ODOR

CONTROL
SYSTEM

PASTUREURIZATION

LIME SILO

DEWATERING
EQUIPMENT

CONVEYANCE
SYSTEM

BATCH
TANK

BATCH
TANK

2 MG
STORAGE

TANK

STORAGE TANK
MIXING/AERATION

SYSTEM

EXISTING PRIMARY CLARIFIER SLUDGE PIT (TO REMAIN)
3 UNITS
6" TELESCOPING VALVES
9,820 LB/DAY TSS REMOVED
39,100 GPD
3% SOLIDS CONCENTRATION
1.04 SPECIFIC GRAVITY

EXISTING SOLIDS TRANSFER PUMPS (TO REMAIN)
2 UNITS
10 HP EACH, VFDS

EXISTING BATCH TANKS (TO REMAIN)
2 UNITS
ABOVE GRADE
31 FEET DIAMETER, 14.5 FEET SIDE WATER DEPTH
10,940 CF (81,850 GAL) EACH
21,880 CF (163,700 GAL) TOTAL
1 MIXER @ 15 HP, EACH TANK

PROPOSED DEWATERING FEED PUMPS
2 - PROGRESSIVE CAVITY PUMPS
OPERATIONAL TIME: 24 HRS/DAY
30 GPM, EACH
10 HP EACH, VFDS

PROPOSED DEWATERING EQUIPMENT
1 - SCREW PRESS
3% INFLUENT SOLIDS CONCENTRATION
25% EFFLUENT SOLIDS CONCENTRATION
1.04 SPECIFIC GRAVITY
OPERATIONAL TIME: 24 HRS/DAY
INFLUENT LOADING RATE: 400 LB/HR
3 HP

PROPOSED DEWATERING EQUIPMENT CONVEYANCE SYSTEM
ENCLOSED SHAFTED SCREW CONVEYOR

1 - EFFLUENT CONVEYOR
35 FEET LENGTH, 3 HP

PROPOSED DEWATERING POLYMER SYSTEM
1 - LIQUID POLYMER SYSTEM
POLYMER RATE: 25 LB/DRY TON

PROPOSED DEWATERING BUILDING ODOR CONTROL SYSTEM
1 - ACTIVATED CARBON UNIT

PROPOSED SIDESTREAM TREATMENT PROCESS
1 - LIQUID PROCESS

PROPOSED POST LIME CONTACT BLENDER
1 - BIOSOLIDS PISTON PUMP

OPERATIONAL TIME: 24 HR/DAY
1 - HYDRAULIC POWER UNIT

15 HP

PROPOSED POST LIME SILO & CONVEYANCE SYSTEM
1 - 70 TON SILO

12 FEET DIAMETER, 36 FEET TALL
1 - ENCLOSED SHAFTED SCREW CONVEYOR

20 FEET LENGTH, 2 HP

PROPOSED AMMONIA SCRUBBER
1 - BLOWER
500 CFM, 1 HP

PROPOSED PASTEURIZATION
1 - SULFAMIC ACID FEEDER

90 LB CAPACITY HOPPER
LOADING RATE: 3 LB/HR

1 - MIXER, 1/4 HP
1 - REACTOR VESSEL

36 INCH DIAMETER, 10 FEET LENGTH
60 MINUTES RESIDENCE TIME

PROPOSED TRUCK LOADING BAY & BIOSOLIDS STORAGE FACILITY
CLASS A: 19.2 TON/DAY NET AVE SLUDGE PRODUCTION (WET BASIS)
TRUCK LOADING BAY: 85 FEET LONG, 25 FEET WIDE
COVERED STORAGE FACILITY: 85 FEET WIDE, 100 FEET LONG
DRY STORAGE CAPACITY: 60 DAYS (MINIMUM)

EXISTING STORAGE TANK
ABOVE GRADE, GLASS-LINED
2,000,000 GALLON
112 FEET DIAMETER, 27 FEET SIDE WATER DEPTH
50 DAYS STORAGE CAPACITY

PROPOSED MIXING/AERATION SYSTEM FOR EXISTING STORAGE TANKS
1 - FINE BUBBLE DIFFUER SYSTEMS
3 - AERATION BLOWERS
1 - NOZZLE MIXING SYSTEMS
1 - MIXING AIR COMPRESSORS

PROPOSED ODOR CONTROL SYSTEM FOR EXISTING TANK & BLDGS
1 - ACTIVATED CARBON UNIT

BIOSOLIDS
STORAGE
FACILITY

DISPOSAL

AMMONIA
SCRUBBER

ODOR
CONTROL

SYSTEM FOR EXISTING
TANKS & BLDGS

DEWATERING
POLYMER
SYSTEM









 









































































































































N

E

A. INFLUENT CONTROL STRUCTURE
B. HEADWORKS
C. INFLUENT PUMP STATION
D. PRIMARY CLARIFIER
E. AERATION TANK
F. SECONDARY CLARIFIER
G. FILTER CONTROL STRUCTURE
H. FILTER BUILDING
I. BACKWASH TANK
J. EXCESS FLOW PUMP STATION
K. BAR SCREEN
L. EXCESS FLOW CLARIFIER
M. UV EXCESS FLOW CONTROL STRUCTURE
N. UV CONTROL STRUCTURE

O. UV SYSTEM
P. UV/POST AERATION CONTROL STRUCTURE
Q. CONTROL BUILDING
R. GARAGE
S. STORAGE BUILDING
T. SLUDGE TRANSFER PUMP BUILDING
U. SLUDGE STORAGE TANK - 1 MG
V. SLUDGE STORAGE TANK - 2 MG
W. SLUDGE MIXER PUMP BUILDING
X. SLUDGE STABILIZATION BATCH TANK
Y. ODOR CONTROL BUILDING
Z. LIME SILO
AA. SLUDGE TRUCK STATION

EXISTING STRUCTURE NOMENCLATURE

F

F

F

L
V

S

W

E

D

D

D

U

U

X

X

T

C

I

RR
Q

H

P O





A

B

E

E

E

E

E

E

G

JK

M

N

Y

Z

AA




22' WIDE ACCESS DRIVE

PROCESS BUILDING
(60' X 50')

BIOSOLIDS STORAGE FACILITY &
TRUCK LOADING BAY (85' X 25')




FUTURE CLARIFIER



Biosolids Handling System Upgrade Project Plan 
City of Collinsville, Illinois 
 

CMT 19040118.00 
December 2018 (Revised January 2020) 

APPENDIX D 

TOTAL ESTIMATED PROJECT COSTS



Biosolids Handling System Upgrade